
SOLID  WASTE 
MANAGEMENT  INITIATIVES  
IN  URBAN INDIA
 A COMPENDIUM

Ministry of Housing and Urban Affairs
Government of India

National Institute of Urban Affairs





SOLID  WASTE MANAGEMENT  
INITIATIVES  IN  URBAN INDIA

 A COMPENDIUM

2019



TITLE 
SOLID WASTE MANAGEMENT INITIATIVES IN URBAN INDIA: A COMPENDIUM

PUBLISHER 
NATIONAL INSTITUTE OF URBAN AFFAIRS, DELHI

YEAR OF PUBLISHING 
2019

CREDITS 
Dr. Shyamala Krishna Mani, Team Leader 
Swachh Bharat Mission Solid Waste Management Exposure Workshops Project 2016-2019 

Ms. Paramita Datta Dey, Sr. Research Officer and Project Coordinator 
Swachh Bharat Mission Solid Waste Management Exposure Workshops Project 2018-19 

Project Associate: Kaustubh Parihar
[...]
involved. The estimated total waste generated per day in the city amounts to 5400 
MT with 700 MT of construction and demolition waste.   Of the 5400 MT, 68% waste 
comes from residential areas, 16% from the commercial, 14% from halls and 2% from 
the industrial areas. 

Industrial Waste Management Association was formed on the directive of Tamil Nadu 
Pollution Control Board to establish facilities for the safe and scientific disposal of the 
solid wastes from industries as per the Hazardous Waste (Management and Handling) 
Rules and Environment Protection Act, 1986.  IWMA was registered in 2002 and has 
facilitated the establishment and operation of a Common Hazardous Waste Treatment, 
Storage and Disposal Facility through a Service Provider for industries in Tamil Nadu.

The primary collection of solid waste is done using tricycles and roto-moulded wheeled 
bins by sanitary workers and contractual workers. The collected waste is deposited 
into compactor bins, placed at suitable intervals for easy access to the public as well 
as the waste collectors to transfer waste. The waste is then transported from these 
compactor bins to the Transfer stations. The GCC currently has 8 Transfer stations. 
From the transfer stations the waste is transported to the landfill sites for final disposal 
using fully covered heavy and light motor vehicles (HMV & LMV) and compactors. At 
present waste generated in the city is dumped at two land fill sites namely Kodungaiyur 
and Perungudi dump sites. Construction and demolition waste is being used for 
covering each layer of garbage in the two dump sites. For remediation of the existing 
Landfill or scientific closure 
and to have the integrated 
waste processing facilities 
with waste to energy plant 
as component at the existing 
Kodungaiyur and Perungudi 
dump sites. The Transaction 
Advisory Consultant have 
prepared DPR and sent for 
approval of the competent 
Authority and simultaneously 
the RFP documents are under 
preparation. 

The Manali zone in the city 
comprising 19 wards has not 
only achieved 100% source 
segregation but is also 
processing 15 of the 55 ton 
of the solid waste generated 
in the zone into manure. The 
manure thus obtained is 
sold at a cost of Rs. 20/kg. 

Chennai  | 29



The rest of the waste is finally sent to landfills at Kodungaiyur and Perungudi. The 
composting facility and resource recovery centres in the various zones are managed 
by the sanitary workers. 

In addition to the compost yards and resource recovery centres, Waste to energy 
plants are set up at locations 
where huge quantities 
of bio degradable waste 
are generated daily. The 
produced bio gas is then 
utilized at various Amma 
Unavagam centres.

The Koyambedu Market Biogas Project
The Bulk waste generators in the city are 
also taking responsibilities for segregating 
and managing their waste at source in 
partnership with local authorities and other 
organizations. 

The Koyambedu Wholesale Market Complex, 
spread over an area of 60 acres generates 
approximately 90 MT of waste per day. A 
Bio-methanation Plant was established 
by Chennai Metropolitan Development 
Authority (CMDA) and the Ministry of Non-
Conventional Energy Sources (MNES), 
Government of India in the market to utilize 
the organic waste for generating power. The 
plant was commissioned late in 2005.  The 
plant makes use of 27 MT of bio-degradable 
waste from the market complex every 
day to generate an average 2000 units 
(8hrsx250kw) of electricity per day. After in 
house consumption, excess production is 
fed into the TNEB grid. Land of 1.16 acres 
was allocated by CMDA for this project.  

The total construction cost of this project was borne by the Ministry of Non-Conventional 
Energy Sources (MNES) of Government of India and by Market Management Committee. 

Biocomposter at the Kapaleeswarar Temple

Manure obtained from Vermi composting,  
Project Avthar

The Upcycling Process, Project Avthar

Fuel Briquette, Project Avthar

Various Upcycled products, Project Avthar

Facility highlights of biogas plant at 
Koyambedu market

Capacity of the Plant 27 MT per day

Quantity of Input 27 MT per day

CAPEX Rs. 5 crore

Products obtained Electricity, Manure

Power generated in  
kilowatt (kW) per hour

250 Kw per hour

Quantity of Manure 
obtained

9 MT per day 

Manpower 10

Description Kasturibai 
Gandhi Hospital 
(Division 114)

K.B. Dasan Road 
(Division 122)

Capacity of Plant 1MT 1 MT

Gas produced per day 10 Kg per day 16 Kg per day

Place of use Amma Unavagam 
at KG Hospital

Amma Unavagam 
at K.B. Dasan road

Key highlights

•	 As much as Rs 13,00,000 to 
Rs.20,00,000 expenses per year 
have been saved which was 
otherwise wasted on fuel for 
transporting the waste to the 
Kodungaiyur dumping ground.

The Upcycling Process, Project Avthar
30 | Solid Waste Management initiatives in Urban India: A Compendium



the temple wall to process other organic wastes like flowers, fruits, kitchen waste and 
dry leaves. The slurry from the biogas unit is mixed with the organic waste collected 
from the temple for composting. The compost generated is used as organic fertilizer 
for plants in the temple garden. Surplus compost is sold to devotees and the general 
public through the temple committee/association, thereby generating revenue.

Project Avthar by Exnora Green Pammal
Besides the Green Temple Initiative, Exnora 
Green Pammal (EGP) has taken a lot of 
initiative to process waste at source and in 
turn reduce the quantum of waste reaching 
the landfill. The organization promotes 
feasible clean technology solutions 
like Bio-gas production for domestic 
applications and vermi-composting to 
process the wet organic waste. In addition, 
dry organic wastes, such as coconut leaves, 
which have a good calorific value and burn in a much cleaner fashion than other 
biomass wastes and could also be used in industrial boilers are being turned into fuel 
briquettes. 

EGP strongly believes in finding a positive use for each waste stream, and works on 
resource recovery coupled with simple technology and innovations and gives back 
the society as recycled, upcycled and reusable products.  Project Avthar, is one such 
initiative of the organization where the collected waste plastic pouches and carry bags 
are upcycled into a wide range of products for office, personal and household utilities. 
At first, the collected waste plastic pouches and carry bags are washed, cleaned and 
dried. Then the plastic pouches are cut into strips. The thin plastic strips are then 
woven on handlooms to make the upcycled products.

The Upcycling Process

Collected Waste is  
first segregated

Waste plastic pouches  
and carry bags are  

cleaned, washed and dried

The waste plastic bags  
are then cut into strips

Designing and Tailoring  
of various products

Wraping and  
weaving on hadloom

Green Temple Initiative at Kapaleeswarar Temple, 
Mylapore
Exnora Green Pammal (EGP), a 
non-government organization 
along with ITC Limited started 
with the Green Temple initiative. 
The Green Temple initiative is a 
closed loop waste management 
model to process temple waste 
into usable products such as biogas and compost that can be consumed within the 
temple premises. In 2016-17, the first Green Temple programme was launched in 
Kapaleeswarar Temple in Mylapore. 

The baseline assessment of the temple waste highlighted the presence of a cowshed 
generating 400 kg of cow dung daily, besides biodegradable waste (flowers, leaves, 
sweets, coconuts, garlands, millets etc.) generated as part of offerings by devotees 
amounting to 100 kg/day. The temple also has a kitchen and canteen where food is 
cooked and served to devotees daily. 

Under the initiative, two biogas plants each with a capacity to generate 6 cubic metres 
of biogas per day was installed along with its accessory like Gas balloon chamber, pipe 
line to kitchen, complete set of booster to regulate gas flow, flame arrester, moisture 
trap and fire extinguisher. 

Additionally, a bio-composter, with a capacity of 250 Kg/day, was installed adjacent to 

Key highlights
•	 Before this initiative, all the temple waste was sent to landfills without any 

treatment. Post intervention, during 2017-18, more than 97% of the temple 
waste was scientifically and sustainably managed within the temple premises 
by converting it into resources like biogas and compost. 

•	 With the significant positive outcomes of the Kapaleeswarar model, EGP has 
rolled out the Green Temple Model to Anantha Padmanabha Swamy temple with 
the assistance of ITC Limited. 97% temple waste is sustainably managed within 
the temple premise of Anantha Padmanabha Swamy temple. 

•	 During the project period from April 2017 to March 2018, about 44 MT of cow dung 
has been utilized in the plants to generate approximately 3102 cu.m. of bio gas. 
Savings of Rs. 1,37,590 were made by utilizing biogas instead of LPG cylinders. 
In addition, about 23 MT of waste has been utilized to make approximately 5712 
MT compost generating a revenue of Rs. 97,580. 

Key highlights
•	 No power is used to create these 

upcycled products.
•	 This initiative has helped provide 

employment opportunities to the 
underprivileged as well as has 
helped in reviving the handloom 
industry.

Facility highlights of Kapaleeswarar Temple

Number of plants 2

Total quantity of input 400 kgper day

Total Quantity of biogas generated  12 cu. m. per day

CAPEX Rs. 26.8 lakhs

Monthly Savings Rs. 8,327

Chennai  | 31



    

electricity import from the state electricity 
grid. The main driver for initiating the co-
treatment was to put an end to the practice 
of unauthorized dumping of septage into 
the city’s waterways by private operators. 
At present, co-treatment is being 
undertaken at three locations namely, 
Nesapakkam, Perungudi and Kodungaiyur. 

The wastewater generated in Zone IV 
is conveyed to the treatment plant at 
Nesapakkam, located at Jafferkhanpet. 
The original technology installed in the 
system was Activated Sludge process. The 
treatment units for the process included inlet chamber, screening chamber, detritus 
tank for degriting, primary clarifiers, aeration tanks, secondary clarifiers, primary and 
secondary digesters, sludge drying beds and balancing tank.

Currently, the design capacity of the STP is 117 MLD and the sewage flow inflow is 
approximately 100 MLD. The STP started receiving Faecal sludge since 2006. A 
decanting station has also been added for the co-treatment process in the facility. The 
decanting station allows desludging trucks to discharge septage loads. This is in line 
with the recommendations of the “Operative Guidelines for Septage Management for 
Urban and Rural Local Bodies” issued by GoTN.

The decanting station comprises a covered receiving tank followed by grit removal 
chamber and screens. The receiving tank is covered and connected to an odour control 
air scrubbing unit. Septage from the receiving tank flows into the trunk sewer line 
passing outside the decanting facility and flows into the terminal sewage pumping 
station feeding into the STP. 

Currently the number of trucks registered with the STP are 52, making approximately 
200 trips per day. The private desludging trucks are charged a one-time registration 
fee of Rs.  2000 per truck. A tipping fee of Rs. 100 is charged per trip for disposal of 
septage at the STP. The trucks are allowed access to the STP only after showing the 
payment receipt. 

Type of Charge Frequency Rate Annual Collections 
(Approximate)

Registration One-time payment Rs. 2000 Rs. 1,04,000

User Fee Per trip payment made in advance Rs. 100 per trip Rs. 60,00,000

Source: https://www.cseindia.org/nesapakkam-stp-chennai-8642

Raw sewage

Sludge thickener

Inlet chamber

Anaerobic digeter

Screen chamber

Centrifuge

Aeration tank

Inlet chamber

Primary clarifier Grit removal

Dried sludge used as soil 
conditioner

Secondary Clarifier Chlorine contact tank Treated water (reused for 
landscaping and gardening)

Supernantant

Ex
ce

ss
 

sl
ud

ge

Excess sludge

Sewage Treatment Plant at Nessapakkam
The wastewater system for the 
City has been divided into five 
drainage zones- Kodungaiyur   
(Zone I & II), Koyambedu(Zone 
III), Nesapakkam(Zone 
IV) and Perungudi (Zone 
V). These zones of macro 
systems covering the entire 
city have independent zonal 
collections, conveyance, 
treatment and disposal facilities. At present, there are a total 12 Sewage treatment 
plants functional in the city with the total treatment capacity of 727 MLD. 

Four among these twelve STPs were constructed under the Chennai City River 
Conservation Project (C.C.R.C.P) during 2005 and 2006, at Kodungaiyur, Koyambedu, 
Nesapakkam and Perungudi. In these new STPs new technology for sludge treatment 
and generation of power using bio-gas were adopted which significantly reduced the 

Facility highlight of Sewage Treatment Plant at Nessapakkam

Area of the facility 45 acres

Capacity of the facility 95-100 MLD

STP Operational Since 1974

Co-Treatment Operational since 2006

CAPEX Rs 2 crore

OPEX 
(O&M of the plant with Co-Treatment) (monthly)

Rs 41.60 
lakhs 

At present the city 
has 5 decanting 
facilities, 3 co-located 
at STP (Kodungaiyur, 
Nesapakkam and 
Perungudi) and 2 are 
at Sewage Pumping 
Stations connected to 
Koyambedu STP.

Schematic Treatment Process, Nesapakkam STP

32 | Solid Waste Management initiatives in Urban India: A Compendium



As a sustainable solution to confront the ever rising energy costs and to combat 
the environmentally damaging Green House Gases, the Bio-Gas generated from the 
sewage sludge is being used as fuel for generation of electric power. All the four 
new STPs are generating power using Methane content of the Bio-Gas and are self-
supporting without any need for additional power from the electricity grid. Bio-gas is 
a by-product of anaerobic digestion of sludge. Normally Bio-gas is composed of 60% 
to 65% Methane and 25 to 30% Carbon-dioxide with a trace amount of other gases. 
Methane has energy value but is also one of the greenhouse gases responsible for 
global warming. The bio-gas is a resource, converted to Non-Conventional Energy 
(Green Power), after the purification process.

The following table provides a comparative details of power production in the four STPs. 

Non-Conventional Energy Production (Green Power) in 4 STPs

Location of STP Capacity 
(MLD)

Capacity of 
Gas Engine 
(KW)

Power Pro-
duction per 
month (KWh)

Cost Savings per 
month @ Rs. 350 per 
KWh

Kodungaiyur (Zone- I&II) 110 1064 4,50,000 Rs. 15.75 Lakhs

Koyambedu (Zone –III) 60 625 2,25,000 Rs. 7.90 Lakhs

Nesapakkam (Zone –IV) 40 469 1,50,000 Rs. 5.25 Lakhs

Perungudi (Zone- V) 54 1064 3,60,000 Rs. 12.60 Lakhs

Total 264 3222 11,85,000 Rs 41.50 Lakhs

Source: https://chennaimetrowater.tn.gov.in/pdf/stp.pdf

Recommendation
Although the city has achieved 100% door to door collection and is promoting 
decentralized waste processing practices, lack of source segregation is still a major 
challenge. Focus has to be laid on collecting segregated waste at source. If effective 
source segregation and recycling methods are followed at individual residential units, 
the garbage flow to the dump yards will go down drastically. Besides reducing the 
quantum of waste reaching the dumpsite, steps should be taken to upgrade the dump 
sites into sanitary landfills. 

To Know More
Greater Chennai Corporation
Website: http://www.
chennaicorporation.gov.in/index.htm
Contact: 25619501/502

Exnora Green Pammal
Website: http://www.greenpammal.in/
Contact: 044 2248 5955

 Domestic Biogas Plant, Project Avthar

The Upcycling Process, Project Avthar

Receiving Tank- Decanting Station 
Source: https://www.cseindia.org/nesapak-
kam-stp-chennai-8642

The Upcycling Process, Project Avthar

Biomethanation Plant for Power Generation in 
Koyambedu Vegetable Market

Biogas engine for power generation, Nessapakkam 